
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

PUBLISHED DOCUMENT PD 13846:2000
CR 13846:2000

Incorporating

Corrigendum No.1

ICS 13.030.20

NO COPYING WITHOUT BSI PERMISSION EXCEPT AS PERMITTED BY COPYRIGHT LAW

Recommendations to
preserve and extend
sludge utilization and
disposal routes



This Published Document, having
been prepared under the
direction of the Health and
Environment Sector Committee,
was published under the
authority of the Standards
Committee and comes into effect
[...]
� Level 5 : high quality level ;

� Level 6 : maximal or very high quality level.

Axis  3 (OC) - Operational and personnel management items

The scale of the levels is determined after analysis and comparison of different criteria :

� daily operations management ;

� maintenance aspects ;

� skilled operators ;

� general management ;

� operators and staff training ;

� personnel involvement.

Standards such as ISO 9002 and 14000 could be useful for improved notation. Notation is made in the same way
as Axis 2.

Page 71

PD 13846:2000



� Level 1 : minimum level ;

� Level 2 : low level ;

� Level 3 : low average ;

� Level 4 : high average ;

� Level 5 : high level ;

� Level 6 : maximum level.

Axis  4 (OD) - Economic variables

The scale of the levels is determined after balancing of investment and operating cost options. This analysis has to
be made on the real life cycle of equipment and should be comparable to similar equipment and processes
(depreciation costs). Level 1 corresponds to the maximum cost (not optimal), while Level 6 is the most cost
effective solution at the time of calculation. Between the maximum and minimum costs, the branch has to be
divided in 6 equal levels.

Axis  5 (OE) - Risks

This axis takes account of data and information on :

� precautionary and proximity principles ;

� process and sludge disposal route safety ;

� reliability of the process ;

� references ;

� personnel acceptance ;

� sociological acceptance.

Level 1 corresponds to maximum risk, while Level 6 is minimum risk.

Axis 6 (OF) - Environmental im pacts

 Each final disposal option has to be planned and assessed in the context of sustainable development. The environmental impact analysis
takes in account :

� waste avoidance ;

� energy consumption and balance of input/output ;

� CO2 balance ;

� smells and noises ;

� local impacts (landscaping integration).

EXAMPLES

Case stu dy : Scen ario N°  1

A primary raw sludge is produced in an urban WWTP, the sludge is dewatered on band filters after conditioning
with polymer. Dewatered sludge is used in agriculture as a soil improver in a radius of 30 - 40 km from the WWTP.

Page 72

PD 13846:2000



Local storage of dewatered sludge is located besides the dewatering building for the winter time and non-spreading
periods. The sludge quality in terms of heavy metals and organic contaminants is good, but it is not biologically
stabilised. The dry solids content is about 30%, making the sludge mechanically easy to handle.

Daily operations required are basis, the maintenance of the bands filters is easy to manage and the operators do
not require a high level of training. All operations are classified as easy. Investment and operating costs including
transport and spreading are minimised to the low level cost. Risks are not from the process side, except for the
proximity principle and sociological acceptance.

Finally, environmental impacts are reduced to a minimum level, no volume of waste is disposed in landfill. Energy is
only used for transport and spreading. The CO2 balance is not affected, but smells and local impacts (storage) are
unpleasant.

The table gives the different degrees for Axes 1 to 6. They are :

Page 73

PD 13846:2000



Case stu dy : Scen ario N°  2

The scenario described above changes. The primary sludge becomes contaminated by organic pollutants above
the maximum limit for agriculture use. At this time, operators have no other route than to transport the sludge to
landfill. The situation stays the same for operators and maintenance. There are no changes in terms of operations
and management as seen from their perspective.  All others points become worst and the new matrix becomes the
following :

Axis A:1
Axis B:1
Axis C: remains 4
Axis D:2
Axis E:2
Axis F:1

Case stu dy : Scen ario N°  3
For this case study, a preliminary feasibility study gives the following conclusions: increased landfill cost indicates
that the primary sludge has to be reduced in terms of volume and that the material could be burnt as a source of
energy (e.g. cement industry, power generation). One option is to reduce dramatically the volume by drying and
pelletising to 90% DS.

Page 74

PD 13846:2000



Operations and maintenance have to be reinforced and operators must be trained. The cost analysis shows that
the average cost of treatment decreases. Long term waste is avoided. Energy is consumed for drying but economy
is realised in sludge handling. The CO2 balance is increased but energy level is maintained low and because
natural gas produces low level in CO2 as well. Odours are located to the drying building and local impacts are
improved (no storage of dewatered sludge on site).  Then, the matrix becomes :

Axis A: increase 1 to 5
Axis B: increase 1 to 5
Axis C: increase 4 to 2
Axis D: increase 2 to 4
Axis E: increase 2 to 6
Axis F: increase 2 to 4

Conclusion

The multi-scaling diagram shows a dynamic method of a real strategic and a global approach of sludge disposal.
This is a tool for undertaking the preliminary studies of sludge processes and final disposal route.

Page 75

PD 13846:2000



Annex G 
(informative)

Sludge questionnaires

 The following questionnaires were developed by CEN/TC 308 Working Group 3 to collect data on the
production, quality and disposal of sewage sludge, water treatment sludge and industrial sludges in each of the
Member States. However, no finance has been available to support the data collection exercise and the
questionnaires have not so far been used.

Page 76

PD 13846:2000



G.1 Draft Questionnaire : Sludge from Public Water Suppl y Treatment Plants

Please complete the following questions/tables. Please use SI Units.

A General  Information

1 Please indicate on which of the following your data are based :

 The period 199_ to199_   

   

 Statistical data for the year 199_   

   

 Predictions for the year 199_   

2 Name and address of the person to whom correspondence should be addressed :

 Name __________________

 Institution _________________________________________________

 Mailing Address ____________________________________________

 _________________________________________________________

 _________________________________________________________

 City and Province ___________________________________________

 Postal Code _______________________________________________

 Country ___________________________________________________

 Telephone Number ______________ Fax Number ________________

 e-mail _________________________

 3 Quantity of water supplied (sum of treated and untreated):______ x 106
 m

3/year

Page 77

PD 13846:2000



B Treated water

4 Please give the amount of water treated for the period specified in A.1 referring to the capacity of the treatment
plants in operation:

Capaci ty of treatment plant

106m3/yeara
Number of p lants in o peration

with t his capac ityb
Amount of treate d water

106 m3/year

not
producing

sludge

Producing
sludge

not
producing

sludge

Producing
sludge

>20

10-20

5-10

1.5-5

0.5-1.5

<0.5

Total

5 Please characterise the raw water that was treated:

Raw water specif ication

Raw water speci ficati on Amount of treate d water
106  m3 /year

Sludge pro duced
t DS/year

spring water

groundwater

recharged groundwater

groundwater from bank filtration

lake-water

river-water

reservoir-water

other raw water

Total

                                                     

 a Every treatment plant should be mentioned

 b If a value for capacity is not available, refer to the amount of water treated

Page 78

PD 13846:2000



C Sludges produced

6 Please characterise the different types of sludge produced :

Table G.1 — Sludge  specification accor ding to the EWC (E uropean Waste Ca talogue)

EWC code number  Amount of treate d water
106 m/year

Sludge pro duced
t DS/year

19 09 02 sludges from drinking
water clarification

19 09 03 sludges from
decarbonation

19 09 04 used activated carbon

19 09 99 other wastes

Table G.2 — Sludge  specification accor ding to this questionnaire

Sludge speci ficati on Amount of treate d water
106m3/year

Mass of s ludg e produc ed
t DS/year

Al-flocculation sludge

Fe-flocculation sludge

Sludge from slow sand filtration

Sludge from the reduction of iron or manganese

Sludge from softening processes

Powdered activated carbon sludge

Water sediments

Page 79

PD 13846:2000



7 Please fill in the amounts of sludges that were obtained as a result of producing water for different purposes (if
known).

Table G.3 — Sludge produced

Usage o f water Amount of treate d water
106 m3/year

Produce d mass of s ludge
tDS/year

Drinking water

Water for industrial use (used at
your plant

Water for industrial use (used at
another plant)

Water for infiltration

Water for other use

8 Please specify the treatment of the sludge:

Table G.4 — Sludge treatment

 

Treatmen t proc ess Total amount
of slud ge

t/year

Additi ves

t/year

Dry solids

tDS/year

L.O.I. a

%

physical conditioning
(heating, freezing)

Chemical conditioning

Draining (e.g. drying bed)

Mechanical draining
(e.g filtration centrifuge)

Other process: .......................

................................................

.................................................

no treatment
(e.g. pumping to sewage
treatment plant)

                                                     

 a Loss on ignition

Page 80

PD 13846:2000



9 Parameters characterising the sludges (if available) :

Parameter  Mini mum Maximum  Arithmetic mean

L.O.I %

pH-Value

% DS

Calorific value

Others:

10 Chemical characterisation of the sludge (if available):

Substan ce Mini mum

mg/kg DS

Maximum

mg/kg DS

Arithmetic mean

mg/kgDS

Total amoun t of
substa nce

kg/year

Al

As

Ca

Cd

Cr

Cu

Fe

Hg

Mo

N

Ni

P

Pb

Zn

Others: (e.g. S,
Mn, B, K, Ag, etc.)

Others:

Page 81

PD 13846:2000



D Utilisation and disposal

11 Utilisation of water supply treatment plant sludges. The utilisation methods are subdivided in groups marked by
the underlined bold title.

Utilisation  Total amoun t of
sludge
t/year

Dry solids

t/year

Sludge
character isatio

na

Average
cost

Euro/tDS

Water utili ties:

Coagulant recovery

Munic ipal waste water tr eatment

H2S Binding

Phosphate removal

Waste water sludge
dewatering

Coagulant recovery

Compost production with
waste water sludge

Agriculture and For estry

Soil conditioning

Lime products

Fertiliser

Industria l bus iness

Cement production

Brick production

Filler for e.g. paper

Others (specify)

Environmental Techn ology

Cultivation of wasteland,
heaps of refuse, landfills

Landscaping works

Others:

                                                     

 a Please give the treatment process that produced the main part of the sludge used for this utilisation.   Code numbers for treatment processes:
1: Al-flocculation-sludge, 2: Fe-flocculation-sludge, 3:Sludge from slow sand filtration, 4: Sludge from the reduction of Iron or Manganese, 5:
Sludge from softening processes, 6: Powdered activated carbon sludge, 7: Water sediments

Page 82

PD 13846:2000



12 Please give the amount of disposed sludge:

Way  of disposal  Total amoun t of
Sludge
t/year

Dry matter

t/year

Average cost

Euro/tDS

disposal as waste water

municipal landfill

landfill owned by the
water treatment
company

Others:

13 Do you expect a major change within the near future (next 5 years) for the data given above ?

___________________________________________________________________

If so, please specify the expected change, e.g. amount of treated water, amount of sludge, specification of the
sludge, number of treatment plants, total capacity…

_____________________________________________________________________________________

 _____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

Page 83

PD 13846:2000



G.2 Draft questionnaire : Sludge from waste water Treatment Plants

Please fill in the following questions/tables.  Please use SI Units.

A General  Information

1 Please indicate on which of the following your data are based :

The period 199_ to199_

Statistical data for the year 199_

Predictions for the year 199_

2 Name and address of the person to whom correspondence should be addressed :

Name ___________________________

Institution_____________________________________________________________

Mailing address________________________________________________________

____________________________________________________________________

____________________________________________________________________

City and province ______________________________________________________

Postal Code __________________________________________________________

Country _____________________________________________________________

Telephone Number_____________________  Fax Number ____________________

e-mail _______________________________

Page 84

PD 13846:2000



3 Quantity of water treated __________  x 106 m3 /year

Table G.5 — General Infor mation

Waste water  Treatment Pl ant (WWTP)
actual popu lation equi valent

<2,000 2,000-15,000 15,000-150,000 >150,000

Total population (millions)

Population connected to sewer (%)

Population connected to WWTP (%)

Population connected to sewer in 2005 (%)

Population connected to WWTP in 2005 (%)

Number of WWTP

WWTP with combined sewerage (%)

WWTP currently with primary treatment (%)

WWTP currently with secondary treatment (%)

WWTP currently with advanced treatment (%)

WWTP with primary treatment in 2005 (%)

WWTP with secondary treatment in 2005 (%)

WWTP with advanced treatment in 2005 (%)

Table G.6 — Amounts of sludg e stabilised and de watered (tonnes dry solids pe r year)

Stabi lisati on Dewateri ng Total

None
<10%DS

Mechanical
10-50%DS

Drying
bed

Thermal
drying>50%

Other
-------

Liq uid
storage

Dewateri ng
storage

None

Aerobic

Anaerobic

Other*............

………

...........

� e.g. composting, lime treatment

Page 85

PD 13846:2000



Table G.7 — Sludge q uality - ge neral parameter`s and nutrient contents

Determina nd Units  Arithmetic
mean

Weight ed
 mean

Median Mini mum Maximum  Number of
samp les

Dry solids (DS)

Volatile solids

Loss on Ignition

pH

Calorific value

Conductivity

Nitrogen (total)

Ammonia

Phosphorus (total as P)

Potassium

Magnesium

Calcium

Others .........................

........................

........................

Page 86

PD 13846:2000



Table G.8 — Sludge q uality - c ocentratio ns of potentiall y toxic elements

Determina nd Units  Arithmatic mean  Weight ed
mean

Median Mini mum Maximum  Number of
samp les

Zinc

Copper

Nickel

Cadmium

Lead

Mercury

Chromium

Selenium

Arsenic

Molybdenum

Fluride

Others (e.g. Ag)

................

................

................

Page 87

PD 13846:2000



Table G.9 — Sludge q uality - co ncentrations of organic contaminants

Determina nd Units  Arithmatic mean  Weight ed mean Median Mini mum Maximum  Number of
samp les

PCB �

Congener..........

...........

...........

PAH �

Dioxins �TEQ...

AOX

Pesticides

...........

...........

Others

Page 88

PD 13846:2000



Table G.10 — Quantities o f sludge recycled or disposed (tonnes dry soli ds per  year)

Outlets  Quali ty tDS/year